
Final Product

Assault Rack
Page one

IMPORTANT!
Read this before Assembling

SERIOUS TRAINING



SERIOUS TRAINING

Single Pipe Crossbeam 
Quantity x 1

Components

Assault Rack
Page two

IMPORTANT!
Read this before Assembling

1080 Single Pipe x 1 1080 SHS 
Crossbeam x 1 Multigrip Crossbeam x 1

Upright Brace x2

 Assault Rack 
Storage Upright x2

Assault Rack 
Upright x2

Assault Rack Left 
Ski x1

Assault Rack Right 
Ski x1

Back Brace x 1

Assault Rack Back Brace 
Quantity x 1

M10 x 25mm Cap Screw 
Quantity x 20

M10 Spring Washer 
Quantity x 20

Upright Brace 
Quantity x 2

Assault Rack Upright 
Quantity x 2

M10 Nut 
Quantity x 6

Assault Rack Ski - Right 
Quantity x 1

M10 x 90mm Hex Bolt 
Quantity x 6

Assault Rack Ski - Left 
Quantity x 1

M10 Washer 
Quantity x 20

Assault Rack Left 
Ski x1

Assault Rack Right 
Ski x1

Utility Peg x 8

Back Brace x 1

Assault Rack Left 
Ski x1

Assault Rack Right 
Ski x1

Utility Peg x 8

Back Brace x 1
1080 Single Pipe x 11080 SHS 

Crossbeam x 1Multigrip Crossbeam x 1

Upright Brace x2
Storage Crossbeam x 2

 Assault Rack 
Storage Upright x2

Assault Rack 
Upright x2

Assault Rack Left 
Ski x1

Assault Rack Right 
Ski x1

Utility Peg x 8

Back Brace x 1

1080 Single Pipe x 1 1080 SHS 
Crossbeam x 1 Multigrip Crossbeam x 1

Upright Brace x2

 Assault Rack 
Storage Upright x2

Assault Rack 
Upright x2

Assault Rack Left 
Ski x1

Assault Rack Right 
Ski x1

Back Brace x 1
Upright Brace x2

Storage Crossbeam x 2

Assault Rack Right Utility Peg x 8

1080 SHS 
Crossbeam x 1 Multigrip Crossbeam x 1

Upright Brace x2
Storage Crossbeam x 2

Assault Rack 
Upright x2

Assault Rack Left 
Ski x1

Assault Rack Right 
Ski x1

Utility Peg x 8

Back Brace x 1

Upright Brace x2
Storage Crossbeam x 2

Assault Rack Right 
Ski x1

Utility Peg x 8

1080 Single Pipe x 1 1080 SHS 
Crossbeam x 1 Multigrip Crossbeam x 1

Upright Brace x2
Storage Crossbeam x 2

 Assault Rack 
Storage Upright x2

Assault Rack 
Upright x2

Assault Rack Left 
Ski x1

Assault Rack Right 
Ski x1

Utility Peg x 8

Back Brace x 1

1080 Single Pipe x 1 1080 SHS 
Crossbeam x 1 Multigrip Crossbeam x 1

Upright Brace x2
Storage Crossbeam x 2

 Assault Rack 
Storage Upright x2

Assault Rack 
Upright x2

Assault Rack Left 
Ski x1

Assault Rack Right 
Ski x1

Utility Peg x 8

Back Brace x 1



SERIOUS TRAINING

Part No. Description QTY
1 Assault Rack Back Brace 1
2 Assault Rack Ski - Left 1
3 Assault Rack upright 2
4 Assault Rack Ski - Right 1
5 Single Pipe Crossbeam 1
6 Upright Brace 2
7 M10 Washer 20
8 M10 Nut 6
9 M10 x 90mm Hex Bolt 6
10 M10 x 35mm Cap screw 8
11 M10 Spring Washer 8
12 M8 x 20mm Cap screw 12
13 M8 Washer 12
14 M8 Spring Washer 12

Assembly

Assault Rack
Page three

IMPORTANT!
Read this before Assembling

A

B

PICTURE 'A'

 9

7

8
5

3 3

1

4

6

2

6

DETAIL A
SCALE 2 : 15DETAIL B

SCALE 2 : 15

REVISIONS

REV. DESCRIPTION DATE

ITEM NO. PART NUMBER DESCRIPTION QTY.

1 SKU2312A Assault Rack - Back Brace 1

2 SKU2917A Assault Rack - Left Ski 2 1

3 SKU2918A Assault Rack - Upright 2 2

4 SKU2916A Assault Rack - Right Ski 2 1

5 SKU2336A 1080mm Single Pipe Crossbeam 1

6 SKU2351A Multi-Grip Pullup Bar 1

7 SKU2919A Assault Rack - Upright Brace 2

8 SKU2250 NUT CONELOCK METRIC 10 BLACK 
OXIDE 18

9 SKU2249 WASHER FLAT METRIC 10 BLACK 
OXIDE 48

10 SKU2248 BOLT HITENSILE G8.8 M10X90 BLACK 
OXIDE 18

11 SKU3132 SCREW SOCKET CAP METRIC 10X35 12

12 103007 WASHER SPRING METRIC 10 12

13 SKU2271 SCREW SOCKET CAP METRIC 8X20 12

14 SKU2269 WASHER FLAT METRIC 8 BLACK 
OXIDE 12

15 SKU2273 WASHER SPRING METRIC 8 12

16 SKU2316A Assault Rack - Storage Upright 2

17 SKU2317A Assualt Rack - Storage Crossbeam 2

A3SHEET 1 OF 7SCALE:1:15DEBUR AND BREAK SHARP EDGESDATE CREATED: Thursday, 15 January 2015 

A

B

5

3

1

47

8

9

2

6

9

8

3

7

6

DETAIL A
SCALE 1 : 2 
x8 locations

10

11

7

DETAIL B
SCALE 1 : 2

x12 locations

12

14

13

ITEM NO. PART 
NUMBER DESCRIPTION QTY.

1 SKU2312A Assault Rack - Back Brace 1

2 SKU2917A Assault Rack - Left Ski 2 1
3 SKU2918A Assault Rack - Upright 2 2

4 SKU2916A Assault Rack - Right Ski 2 1

5 SKU2351A Multi-Grip Pullup Bar 1

6 SKU2919A Assault Rack - Upright Brace 2

7 SKU2250 NUT CONELOCK METRIC 10 BLACK 
OXIDE 18

8 SKU2249 WASHER FLAT METRIC 10 BLACK 
OXIDE 48

9 SKU2248 BOLT HITENSILE G8.8 M10X90 BLACK 
OXIDE 18

10 SKU3132 SCREW SOCKET CAP METRIC 10X35 12

11 103007 WASHER SPRING METRIC 10 12

12 SKU2271 SCREW SOCKET CAP METRIC 8X20 12

13 SKU2269 WASHER FLAT METRIC 8 BLACK 
OXIDE 12

14 SKU2273 WASHER SPRING METRIC 8 12

15 SKU2341A 1080mm SHS Crossbeam 1
16 SKU617A Utility Peg Assembly 8

17 SKU2336A 1080mm Single Pipe Crossbeam 1

18 SKU2316A Assault Rack - Storage Upright 2

19 SKU2317A Assualt Rack - Storage Crossbeam 2

A

B

5

3

1

47

8

9

2

6

9

8

3

7

6

DETAIL A
SCALE 1 : 2 
x8 locations

10

11

7

DETAIL B
SCALE 1 : 2

x12 locations

12

14

13

ITEM NO. PART 
NUMBER DESCRIPTION QTY.

1 SKU2312A Assault Rack - Back Brace 1

2 SKU2917A Assault Rack - Left Ski 2 1
3 SKU2918A Assault Rack - Upright 2 2

4 SKU2916A Assault Rack - Right Ski 2 1

5 SKU2351A Multi-Grip Pullup Bar 1

6 SKU2919A Assault Rack - Upright Brace 2

7 SKU2250 NUT CONELOCK METRIC 10 BLACK 
OXIDE 18

8 SKU2249 WASHER FLAT METRIC 10 BLACK 
OXIDE 48

9 SKU2248 BOLT HITENSILE G8.8 M10X90 BLACK 
OXIDE 18

10 SKU3132 SCREW SOCKET CAP METRIC 10X35 12

11 103007 WASHER SPRING METRIC 10 12

12 SKU2271 SCREW SOCKET CAP METRIC 8X20 12

13 SKU2269 WASHER FLAT METRIC 8 BLACK 
OXIDE 12

14 SKU2273 WASHER SPRING METRIC 8 12

15 SKU2341A 1080mm SHS Crossbeam 1
16 SKU617A Utility Peg Assembly 8

17 SKU2336A 1080mm Single Pipe Crossbeam 1

18 SKU2316A Assault Rack - Storage Upright 2

19 SKU2317A Assualt Rack - Storage Crossbeam 2

Detail B

Detail A



Final Product

Assault Rack
Page four

IMPORTANT!
Read this before Assembling

SERIOUS TRAINING

PICTURE 'G' PICTURE 'H'


